3901105915

Compound Mitre Saw
HMB80L scheppach -
220-240V 50Hz 1500W

&

> 2
69 139 A4

Main products Spare part list

3901105915 132616 -0110 - HM80L - ab 10 - 2019

Spare Description additional Item Abb. ConstructStatus
3901105138 laser cpl. 01-08 A *
3901105128 workpiece lateral part 8 8 A *
3901105139 table insert 15 A *
1902403088 countersunk screw part 16 16 A *
3901105071 workpiece holder behind part 17 17 A *
3901105300 protective cover part 18 18 A *
3901105116 pivoting support part 19 19 A *
3901105108 angle adjustment part 32 32 A *

3901105105 spring part 40 40 A *




3901105915

Compound Mitre Saw
HMB80L scheppach -
220-240V 50Hz 1500W

Main products Spare part list

3901105915 132616 - 0110 - HM80L - ab 10 - 2019

Spare Description additional Item Abb. ConstructStatus
3901105101 fence 41 A *
02012504 washer AB 42 A *
02012705 spring pin A6 FEDST 127 VZ 43 A *
02091238 cheese head screw M6x25 8.8 912 VZ M6x25 44 A *
3901105302 knob part 46 46 A *
3901105056 carbon brush cover part 47 47 A *
3901204040 carbon brushes 14.5x10.8x6.8 (Satz = 2 Stiick) 48 A *
3901105057 carbon brush holder part 49 49 A *
3901105058 motor housing part 51 51 A *
88002490 bearing 608 2z 55 A *
3901105054 stator 56 A *
3901204148 rotor 58 A *
06106200 BALL BEARING 6200Z 59 A *
3901105025 bush part 66 66 A *
3901105026 pin @7.8x25.3 M6 67 A *
3901204034 dust collector bag 74 A *
3901105027 Link 75 A *
02098504 selflocking nut M6 galvanized DIN985 77 A *
3901105305 washer part 80 80 A *
3901105306 spring 81 A *
3901105307 sawblade guard holder part 83 83 A *
02060314 SAUCER-HEAD SCREW M6x20 4.6 603 VZ M6x20, 8.8, verzinkt, DIN603 84 A *
3901105310 neadle bearing HK0910 DIN618-1 87 A *
3901105042 gear 88 A *

3901105040 bearing case part 90 89 A *




3901105915

' ' Compound Mitre Saw
HMB80L scheppach -
220-240V 50Hz 1500W

Main products Spare part list

3901105915 132616 - 0110 - HM80L - ab 10 - 2019

Spare Description additional Item Abb. ConstructStatus
3901105311 bearing part 91 90 A *
3901105037 axes part 94 94 A *
3901105038 key part 95 95 A *
3901105028 inner flange 96 A *
3901105701 Sawblade HW ©@210/30/2.6 48T WZ 97 A *
3901105029 outer flange 98 A *
3901105030 screw M8x18 links 99 A *
3901105140 handle part 101+120 101,120 A *
3901105063 upper handle guard part 103 103 A *
3901105032 switch 106,131-133 A *
3901105034 return spring 107 A *
3901204043 switch 108 A *
3901105069 lower handle guard part 109 109 A *
3901105137 workpiece holder 113-118,123-12% *
3906401014 capacitor 0.33 uF / 275V 122 A *
3901105313 fence adjustable part 128 128 A *
3901105314 square head screw part 129 129 A *
01091107 hexagon stud wrench size 6 130 A *
3901105035 cover 142 A *
3901203268 rubber foot bas part w/o 0.Abb. A *
3901205180 screw bag for base 0.Abb. A *
3901203252 stand cpl. 0.Abb. A *

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



